
[image: image5.png]


厦门斯玛克进出口有限公司

                                                                                       No:(2006)JZ01

Inspection Reports

          Product Name: 深沟 Bearing 

                Type: 6304
                Applicant: xxx  BEARING FACTORY
NOTICE

1. The inspection reports would be invalid without stamp for inspection report.

2. The copy of inspection reports would be invalid without added inspection report or inspection unit stamp.

3. The inspection report would be invalid without signatures.

4. The inspection report would be invalid if altered.

5. If there is any objection to the inspection reports, please claim to inspection unit in 15days.Any claim later than 15 days will not be considered.

6. The inspection data is only valid to the samples.

Add: RM#1902, NO.584,DEXIN BUILDING,XIANYUE ROAD,XIAMEN, CHINA

      Post Code:361004

      Tel:(86)(592)6780643

      Fax:(86)(592)6106330
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检   验   报  告   结  论
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	报告编号
	NO:JZ（2006）-001
	产品名称
	深沟球轴承

	型号规格
	6304
	检验类别
	委托检验

	受检单位
	厦门斯玛克进出口有限公司
	详细地址
	

	商标
	
	抽样方式
	

	外形尺寸
	20×52×15
	抽样地点
	

	公差等级
	P0
	抽样基数
	

	材质
	GCr15
	抽样数量
	10

	生产日期
	
	抽样日期
	

	检验日期
	2006-2-8
	抽样者
	

	检验地点
	动态实验室
	检验依据
	JB/T8571-1997

	检

验

结

论

	在规定的试验条件下，轴承外圈温度＜100℃，没有卡死损坏和烧伤，轴承各零件完好无损，综合判定本批样品为合格品。

检验报告专用章

签发日期  2006  年  2    月  15      日



	附

注
	


批准:                                  审核:                          编制:
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轴承极限转速检验报告
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	受检单位: 厦门斯玛克进出口有限公司
规格型号:  6205          公差等级:    P0        报告编号: JZ（2006）-001     

	试  验

方  法


	极限转速试验
	样本容量
	10套

	试

验

条

件
	当量动负荷/额定动负荷(P/C)
	0.1

	
	径向负荷(Fr)
	1220   N

	
	轴向负荷(Fa)
	/          N

	
	试验转速(n)
	17000    r/min

	
	试验时间
	24      h

	
	润滑与冷却
	N32油循环润滑

	试

验

结

果
	试验原始数据见下页

	试验开始日期
	2006年2 月 8日
	试验结束日期
	2006年  2 月9    日
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轴承极限转速试验数据
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	受检单位: 厦门斯玛克进出口有限公司
规格型号: 6304          公差等级: P0           报告编号: JZ（2006）-001     

	序号
	样品编号
	试验

时间（h）
	外圈最高温升

(℃)
	失效零件
	是否

合格
	备注

	1
	L001-1
	24
	66.3
	
	无
	合格
	

	2
	L001-2
	24
	65.9
	
	无
	合格
	

	3
	L001-3
	24
	62.9
	
	无
	合格
	

	4
	L001-4
	24
	63.7
	
	无
	合格
	

	5
	L001-5
	24
	61.8
	
	无
	合格
	

	6
	L001-6
	24
	63.7
	
	无
	合格
	

	7
	L001-7
	24
	66
	
	无
	合格
	

	8
	L001-8
	24
	68
	
	无
	合格
	

	9
	L001-9
	24
	68
	无
	合格
	

	10
	L001-10
	24
	68
	无
	合格
	

	11
	
	以下空白
	
	
	
	

	12
	
	
	
	
	
	

	13
	
	
	
	
	
	

	14
	
	
	
	
	
	

	15
	
	
	
	
	
	

	16
	
	
	
	
	
	

	试验结果


	合格样品数
	10套

	
	不合格样品数
	0套
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